2

Ml N - - - - ..




. CONTENTS

4

O !
2 CYLINDER IR R ORI RIIBE ... cohsesonen oo s e e S s AR e 6
3 CthDER S T 9
4. ;:AMéLiAFr ........................................................................................................................................................... 12
s, ECRANkéHAFT BCONNELING IR, ........................ccoocevvurreesssssissinsssssessassassaseasssossetsassonsssssssasssasssnssntasmenserssss soat 14
6 é.UBRiéATING R S Y R S . | 17
7 é.uékiéATiNd R o OO RIS TRk A 19
sol{uakléATmG T R . R, N 21
9. (%NLE"r' TN T R S . 23
i i o TR R T N N S 26
livcoo'i,'mc S TR N . R S 28
B I 31
I;SFUBL BUECTION PUMP, INJECTOR & FUELSYSTEM.........covvveesevveresstsessesssenssessssssesssessssssssssesssessssesssssssasssssensssnsson 33
o TR EER T T S SR 35
o R R S SR 37



16.
17.
17.
18.
18.
19:
20.
21.
21.
22.
22.
23.
23.
24.
25.
26.

THREOPVE CONTROLS w. .z s s sass suuusin siesse s oo s oo s s e o e v e ot o e IR ST 39
BEETITCH (1)« cvosnssinsonstbians s e s oo iin vssssnnibinssos A 2 VRIINEIPR IR TSIy . SORR .. oiit e  A R 41
CLUTCH QYT oo isiscsosiihss whsbisenansssws v iia s oovin s nyRRanehtne vy s e o b TS, - O 43
FRONEDRIVEREEE (F)::1: cusav 00 ssuscissc dhatossss vissessnssins st shgessnssss assssevatibusbollss s s aeatde ey d e e e vt s e LU 45
eriaanoOARE 5H(Mu‘{)l
FRONTDRIVEAKEE (2). .....ccccoicuiimssmnabomonstianiotsssssnissassisinmnsss §55sanssesassssnshoassns st e ki s O R

D AD0JE 5130%[1‘{3 .s

T3 700 ) R 4 oo . O £ SN SN | (e S T 7 53
. : : ) AD0. 18 A3aULIYD €

WHIBELS. TYRES AND REBRB WEIGHTS ... . /v tsssssnssnsessessssansosnssisssss sbvsn oans vusissninbonisos asivmhisns o ubuamusssannmedrnvasvotbiiees 55
: . _T1AHZMAD b

50 RV Y NNORR e/ . O S VR A S N GO M e T E 57
IO OMITIIVMVOD & THAHZIAIMAAD .2

SURIRIEINIE DRAEBAR 0. i cosesnmmssissssssssssimsnasmsisvess s satonaias it aet s D 5 S R 59
LaMuUT HO oMITADIA8Ud .0

TRAGEIRIIERICIN, (1) ccoommr et et utins s ins innssas Db ensmanine. £awasarebenannssadnsnossnab i sm bty s SRS AR AT o S 61
S9TA9 JIO DUITADIAEUS ¥

TRANSMISEIEREIECY) ............ccomsmecestrssssassenssinoostipnsnsein sreves sunomennn cmerseroavaibae et o D epsast SRR | 66
9MU2 110 DMITADIAAU .8

REARAXLET (BRI .......oonscoiontBE o scist o igm s m s s v ssco onigl R 5 U s it e NSRRIl . 5 0, 69
e .....Y22A QIOTIMAM TH.0u1 .0

RERRAXLE (—) ol oot s onesmnsnnsiBnsnes s 60 sospnn ot R e asssnx Suren e o Lk aia RO BT A o 72
V22 A QIOTMAM T2UAHXE .01

FINAEDIRIVE. ......co0ooco ot s e oniioseontBE . oo iuisen sk lagsis o vus it s v ovsos st et e T b iy S ol S U SR 75
3 e AAT S 9MU9 SSTAW DULIOOD .11

STEERINGIEEEL . ... e enenso st s eeees o siindhaianaatvs o s i ol ik A D0 b R S 78
LA S, T L e 2920H & AOTAIGAA.SI

BIO SHAFT. .. o0l . c..........oimmmassinsosssssintitenenes oessipa BuEatt. (I ST = S b e NG S 81
MaT2Ye J3U & A0T24LMl qMUq MOITOIWI J3UH &I

...... RPPEUSRETRRERT . o e @

....................... eeererenn. TANOAAE IMUS DIIUAAGYH 21




ek L on b D | B L T W B 85

R e 91
o I o bl o i s TR e s s 5300 S R S VEA R S TR SR s o8 s oo RA A b s om b e 94

A e T e, 96

A T 98

O N NI . s o s soao i s v it oes os Fovats s oos s e e as Eeaa oA s s os Sh e san e s Na s waina g s s 100
LSRR s o L T N T, 102
R R . T e T 105
L R T 108
B s S R e R e R e s ss s s s 11
e e o 113
e i o ms e s s SRRS e  T s eeERR ea s s eass 117
o b e coinsinss s osns s s ov e 540 avass Fos i oo s R VAT SO sRRSRE Fos s das o a e s EoREa 120
R 123
R T 126



1. CYLINDER HEAD ASSY




e R okt %,g'f_l‘(rj K |
= : ZFR Part Description A
No. Part No. Qty Remark
1 NJ385-01-020 AL AL S 1) Cylinder Head Assy (n
1.1 NJ385:01-201 AL Cylinder Head 1
12 NJ85-01-207 Wi T 2E 026 Plug 26 3
1.3 NJ85-01-205 Wa Uit & R Whirl Chamber Insert 3
1.4 GB308-88 3 ik Ball 3
1.5 NJ385-01-202 i ) Intake Valve Seat 3
1.6 NJ385:01-203 AT Exhaust Valve Seat 3
1.3 NJ85-01-208 Wi 2E D S5 Plug ®55 |
1.8 NJ85-01- 209 WiTEIE D 10 Plug ©10 3
1.9 NJ85-01- 204 KNFE Valve Guide 6
1.10 1485.02.121 Wi B IE 24 Plug ©20 3
2 GB898—88  M8x25 R Bolt 3
3 GB93—87 8 gl Washer 22
4 G97.2—85 8 il Washer 4
5 NJ385-01-103a WAER N Intake Manifold Gasket 1
6 GB5782—86 M8 X 30 LoYis Bolt 2
7 NJ85-01-113a M Lifting Eye <32
8 NJ385:01-101 B Intake Valve 3
9. NJ385:01-102 HEAI] Exhaust Valve 3
10 NJ385:01-060 SELRRER A Cylinder Head Gasket |
) GB898—88  M8x55 W AE Stud 10
12 NJ85-01-111 HEE R R Exhaust Manifold Gasket 3




5 gs % |
C 2 S Part Description Quantity Remark
No. JSyem Part No.
13 | GB6170—86 M8 AL Nut 16
15 NJ85:01-110 It -5 1) Valve Stem Seal
16 NJ85-01-106 AL Valve Spring 6
17 NI85-01-107 ISR R Valve Spring Upper Seat -
18 J485-01-505 AL PR Valve Collets 12
19 NJ385-01- 305 AR SR (D Rocker Bracket (Back) I
20 NJ85-01:307 A0 E] B i R Adjusting Screw 6
21 NJ85-01-031 RANE IR T (R Rocker Assy (6)
21.1 NJ85-01-311 AR Rocker 6
21.2 | NJ85-01-312 SR AR Rocker Bushing 6
22 GB6171—86  M8x| B Nut 6
23 NJ85:01-309 AR I Spring 3
24 GB896—86 12 18 Circlip 2
25 NJ385-01-304 SIRE e () Rocker Bracket (Middle) 2
26 GB898-76  M8x70 YR K Stud 3
27 GB5782 —86  M8x50 PRk Bolt 5
28 NJ385:01-302 37N I 52 g Stud 4
29 | NIB501-306 SRR () Rocker Bracket (Front) i
30 701—008 @10 ¥R Plug (®10) 2
31 [ NJ385:01:301 ARER £ Rocker Shaft 1
32 NJ85:01-414 k425 ) Decompressing Screw 3
33 GB6171—86 M6 1 Nut 3
34 [ NJ385:01-308 k4l Decompressing Shaft 1




45 45 Bt &
2R Part Description

No. Part No. Qty "Remark o
37 GB5783—86  M8x20 g Bolt 2 198D £l
38 NJ85-01-112 W g 2% i AR Injector Stopper 3 LA el
39 GB898—88  M8x65 BEAY Stud 3 M al
40 GB5783—86 M6x12 bRk Bolt 4 3L Tl
41 GB93—87 6 H[E Washer 7 25l gl
42 NJ85-01-418 O T S A Decompressing Handle Stopper 1 £LA el
43 NJ385-:01-041Q ol TR SR S M AR %A Decompressing Lever 1 caLm o<
44 GB1235—76  14x2.4 O M# 4 O— Ring | e BN

45 NJ85-01-411 Il 3 5 Retracting Spring 1 w8 (i<

46 NJ85:01:412Q Vol L 3 ) 4 Hanger 1 7 B
47 GB97.2—85 6 g Washer 3 108D ge
48 NJ385:01-406 Ul K i 5 A Y Set Screw ] £-10-28LA (33
49 GB1235—76  38X3.1 | O f#&fE O—Seal Ring 1 &—oR8dD he
50 NJ85-01-410 Ty 12 7% Oil Filler Cap 1 BOE-10-28EWM 2e
51 GB827—76  2X5 gl Rivet 4 aT-20880 b
52 38501A40A bl Nameplate 1 £8T280 te
53 NJ85-01-413 Kaa= Long Breathing Pipe 1 €-10-28E1M 8s
54 NJ85-01-424 T AE Short Breathing Pipe | O0E- 10-28LA ec
55 NJ85-01-420 WP 2% 5S4k Breather Housing 1 ®  800—10V 0%
56. | NJ85-01-425 I 9% 2% 4 4 BreathierSesl 1 10€-10-28EW4 F3
57 NJ85-01-043 PiRRA E1F Frame 1 BIB-10-28WA4 <t
58 NJ85-01-423 AL Clatize | oM  98—ITI38D €L
' : 30E-10-28ELM bE




¥ 55 K5 ¥t iE
EA Part Description
No. Part No. Qty Remark
59 NJ385-01-105 AL A AR Cylinder Head Nut
60 GBI235—76  16X24 | O M #EHH O—Ring 4
61 NJ385-01-401 AL R R Cylinder Head Cover 1
62 | NJ385-01-402 L R Seal I
63 NJ85-01-422 el =1 Perforated Hold Baffle 1
64 NJ85-01-421 el Baffle 1
65 GB67—85 M6x%30 BRES Screw 2




2. CYLINDER BLOCK ASSY (1)

o Jh

A nev




2 5 Kt i
B Part Description
No. e Part No. . Qty Remark
I NJ385:02-020 IRz IR TR U Cylinder Block Assy (1
1.1 NJ385-02-201 LiJRES Cylinder Block I
12 NJ85:02:206 Wi ZE D35 Plug ®35 y;
1.3 NJ85-02:207 Wi IE D14 Plug ©14 4
1.4 NJ85:02-202 Ak Main Bearing Cap 3
1.5 NJ85-02-205 T4k R iR e Main Bearing Cap Blot 8
1.6 NJ85:02:203 Jo L Hh 7R % Back Main Bearing Cap 1
1.7 NJ85:02-211 1% %€ Plug 3
1.8 710—008 @50 YR Plug ® 50 1
1.9 NJ85-02:208 i L IE D 40 Plug ©40 I
1.10 NJ85-02:209 Wi ZE @28 Plug ©28 2
1.11 NJ385.02.212T BTN Bushing 1
4 NJ385-02-101 [ELEE Cylinder Liner 3
5 NJ85:02:122 AL IR Cylinder Head Bolt 14
6 NJ85-02-123 AL e AR Cylinder-head Dowel Bushing 2
7 GB5783—86 M12x25 iR Bolt 2
8 GB93—87 12 g Washer 2
12 NJ385.02.142K PR =22 Cover Eyesight 1
13 GB93-87 8 g Washer 2
14 GB5783-86 M8x16 ®ne Bolt 2
15 GB5783—86 MI0 X 25 | i Bolt 1
16 GB93—87 10 1 Washer 11
. aqq




g% e ._ Kokt N - za | PR
R Part Description ’ - ‘oh
No. Part No. PR Qty . Remark S
g i VN1 0S0-C0-2821LM i
17 m k4E5% Flywheel Housing 1 S0-c8L L1
18 GB5782-86 M8X30 R Bolt 10 00£-£0-231 L.
19 GB93-87 8 g Washer 10 “0-28LA €l
20 NJ85.02.110 gl 5 il SL85X 110X 12 | Crankshaft Seal 1 ¢l k.
21 NJ385.02.105 Jr st Crankshaft seal Cover 1 2.l
22 NJ385.02.104 ERIIESE R Gasket I €0 o.1
23 GB119—86 Al0X16 oy Pin 1 2 T
24 GB119—86  A6X20 i Pin I 0—01 3.1
25 NJ05.02.060 JEK B Drain valve I el
26 NJ85.02.050b HLab ki )BT Dipstick I 01.1
27 NJ85.02.136a PLith pkiits 35 e 3 Gasket I 0.28ELM il
28 NJ85.02.125 ddh EHER CR) Thrust bearing (Lower) 2 [-c0-2861M | b
29 NJ85.02.124 -4 A CED Thrust bearing (upper) 2 0-28LM 2
30 NJ385.02.106 Ta (B Main Bering (upper) 4 £€1-C0-28LM b
31 NI385:02:107 THI CF) Main Bering (lower) 4 38— EBTRHD -
32 GBI235-76  20X2.4 (ORU: 117] O—Ring 2 808D 8
33 NJ85.02.030 IR R e el Idling Gear Assy 1 4Ch 1 C0.28ELU o
331 | NIBS02:302 IER ki 484 AR Idling Gear Bush [ 8  CH.E08D &1
332 | NI85.02301 AT D% Idling Gear TR dIxEM  DI-EST2ED N
R LI 7 14 46 40 olil s Ceat Smi s |2k o o p8—£8T280 | 21
35, NJ85.02.127 ENLAE A | Dowel Bushing wia | 1 ol  t8—£oHD a1
36 NJ385.02.109 AL B4 4 46 FR AR ldling Gear Stopper l 1
37 GB5782—86  M8x50 Ly |Bolt 2




- 3.CYLINDER BLOCK ASSY(2)




() Y22A A00J8 AdAUIIYD .€

75 5 | Kot #ik
2R Part Description
No. Part No. Qty Remark
1 GB1235—76 75X3.1 O T &3 1 O—Seal Ring 1
2 GB6170—86 M8 R} Nut 3
3 GB93—87 8 18 Washer 24
4 GB97.2—85 8 e Washer 21 "
5 GB898—88 AMBX25 PR Stud 3 : ‘ J
6 | NJ38502:102 46 PR Gasket I B
10 NJ85:02:041 fin it 8 A< O A Cap 1
1 NJ385:02-103 A 4 s AR Plate 1
12 NJ385-02:402 it s iy Gasket 1
13 GB6170 —86  MI10 iR} Nut 1
14 GB93—87 10 Ertivl Washer 1
15 GB97.2—85 10 [ Washer 2
16 NJ385.02.401T Wi R Gear House 1
17 GB5782—86  M10X90 LY Bolt 1
v

e

PO

10




745 655 Ko ik
2R Part Description
No. Part No. Qty Remark
18 NJ385-02:408a R Gasket |
19 NJ85-02:407 i A Cover Plate 1
20 GB93—87 6 [ Washer 2
21 GB5783 —87  M6x12 L Bolt 2
22 GB5782—86  M8x65 A Bolt 2
23 NJ85-02:403 il ah$t DR52X 72X 12 | Oil Rubber Seal 1
24 NJ385-02:410 PR 5w AR Gasket 1
25 NJ385-02-409 PRt B 30 A End Plate 1
26 GB5783—87  M8x20 LY Bolt 8
27 NJ8502:406  (M8x87) | #Ef (M8x87) Bolt (M8x87) 2
28 NJ85-02:405  (M8x92) | ¥R (M8x92) Bolt (M8x92) 2
29 GB5782 —86  MB8x55 LY Bolt 7
30 NJ85:02:128 SEMAE B Dowel Bushing 1




4. CAMSHAFT




I+ %7 Hht H/iE
LR Part Description
No. Part No. Qty Remark
1 NJ85:03-107b A HER Push Rod 6
2 NJ85:03-106a IR Tappet 6
3 NJ385-03-101a | Camshaft 1
4 GB1096—79 (C8x25 i3 Key 1
5 NJ385-03-102 P FE R A Camshaft Stopper 1
6 |GB9—87 8 14t Washer 2
7 GBS783-;86 M8x16 bR Bolt 2
8 NJ85:03-108 SRl TR B R Camshaft Gear 1
9 NJ85.03.109 I 4T 11 N A R TR AR Camshaft Gear Washer 1
10 GB93—87 12 [ Washer 1
11 N.lss(-bj-l 10 WELE I NBEDRVSE (i - 2] Camshaft Gear Screw 1

(

O o 'Al:».-‘..s e



5. CRANKSHAFT&CONNELTING ROD

14




— (7% Bkt ik
YR Part Description
No. Part No. Qty Remark
1 NJ380-04-205 ity Bz iy 4 W AR Crankshaft Pulley Bolt 1
2 NJ85-04-206 fifn il B 46 2 Crankshaft Pulley Washer 1
3 NJ385-04-204 i £ A4 Crankshaft Pulley |
4 NJ85:04-203 i At L e A Crankshaft Timing Gear 1
5 GB1096-79  C10x65 it Key 3
6 NJ385-04-201 it % Crankshaft 1
7 GB119—86  A10x25 i Pin 1
8 NJ85:04-212 46 4 [l Ring Gear 1
9 38504B211A k4 Flywheel 1
10 GB278—89 60203 KK Ball Bearing 1
11 NJ850:4-208 K IR AR T i Retainer 1
12 NJ85-04-207 kA ke Flywheel Bolt 1
13 NJ85-04-302 BRI Top Ring 6
14 1485:04-208b P_IEAI Second Ring 3
15 | NJ85-04:303 FEZIEAH Third Ring 3
16 NJ85.04.031 W HE A B I Ring, Oil 3




5 A7 ok ik
2R Part Description :
No. Part No. Qty Remark .
17 GB893.1—86 28 41 Circlip 6 oM
18 NJ85:04:304 b S ] Piston Pin 3
19 NJ485:04-301 i Piston 3 1
20 NJ85-04-324a U AR 753 Connecting Rod Bolt 6 b
21 NJ85.04.032 TERFERA Connecting Rod Assy 3
21.1 NJ85-04-321 AR Small End Bushing 3
21.2 NJ85-04-322 W Connecting Rod 3 ’
2143 NJ85-04-323 MM Connecting Rod Cap 3
22 NJ85:04-305 HEMShET Connection Rod Bearing 6 )|
[
23 NJ85:04-325 EM AR Connecting Rod Nut 6
9 |
£l
i ‘
24 J

16



6. LUBRICATING OIL. PUMP

17



= iy EA Part Description o nd .0
No. Part No. Qty. Remark
NJ385.05.001b Bt 52 S % Oil Pump Assy 1

1 NJ385.05.107 Pl ) Relief valve 1

2 NJ385.05.108 g Spring 1

3 GB308—86 @10 AR Ball 1

4 NJ85:05-106a WREN Screw 4

5 GB93-87 6 g/l Washer 4

6 NJ85:05-102a IRIBASTSE ' Oil Pump Gear 1

7 NJ85-05-302a FHE Bush I

8 NJ385-05-301b Ml %% Oil Pump Body 1

9 NJ385-:05-104 Plab s A Gasket 1~3

10 GB119—76  A4X12 Hi Pin 2

1 NJ385:05-201a GIRIBAE Oil Pump Shaft 1

12 GB119—76 A5X18 Y Pin 2

13 NJ385-05-202a N Inner Rotor 1

14 NJ385:05-103a HhEL Outer Rotor 1

15 NJ385:05-101a HLath 2% 76 A Oil Pump Cover 1

16 NJ385-05:105 MLt 32w AR Gasket 1




~ T7.LUBRICATING OIL FILTER




e 15 it )
ZFR Part Description ,
No. Part No. Qty Remark
1 NJ385.06.301a B TR AR4T Bolt 1
2 GB6173-86 M20X 1.5 PRT} Nut 1
3 J285.06.109 O M&H M 12X 1.6 O-Rring 12X 1.6 1
4 HL 6708 —5004 LR Spring 1
5 GB308—84 R Steel ball 1
6 NJ85.06.302a i frd s Relief Valve Seat 1
7 #L 0708—5003 O RELHME 16X 1.6 O-Ring 1
8 NJ85.06.101a Plahagse Oil filter block 1
9 GB92.1—87 8 el Washer 3
10 GB93—85 8 (] Washer 3
11 GB5782-86 M8x30 WA Bolt 3
12 NJ385.06.107a PRSI AR Union 1
13 NJ80.06.020 Pl pk v 54 Filter elements 1

20



8. LUBRICATING OIL SUMP




L34

B

ats!

#E

JY45 (A5
Eq Part Description

No. Part No. Qty Remark
1 NJ385:07-020Q1 U BlIRER YR Inlet Pipe 1
2 NJ385-07-102 masE R A Gasket |
3 GB93—87 8 g/l Washer 39
4 GB5783—86  M8X25 R Bolt 29
5 GB5782—86  M8X85 Rk Bolt M 8
6 NJ380-07-104Ta PR sE R A Gasket |
7 NJ380:07-103Ta g Oil Pan (Lower) Y
8 NJ380:07-101Ta AT Oil Pan (upper) 1
10 GB1235—76 20X24 O T 54 1 O—Ring 2
11 NJ85-07-106 JRCIR 2E Draining Plug 2
12 GB5783—86  M8X70 PRAE Bolt 2

22



9. INLET MANIFOLD ASSY

23



75 5 Hohit oAk
YR Part Description LT/AT ©
No. Part No. Qty ‘Remark - -
I NJ385-10-204 WAE Inlet Manifold Cap 2
2 GBI1235—76 55%3.1 O K3 [ O—Ring 3
3 GB898—88  AMS8x20 PR Stud 5
4 GB97.2—85 8 g1l Washer 8 3
5 GB93—87 8 Eralic] Washer 1
6 GB6170—86 M8 2Rl Nut 7
8 NJ385-10-201 W Inlet Manifold 1
9 NJ385:10-203 HEAE Inlet Manifold Joint ]
10 NJ85-10-021 i fil A 11 Clip 2
1 NJ380:10-202 bt Inlet Manifold Elbow 1
12 NJ380-11-010 o ol 1 Air Cleaner Assy(optional) ]
12.1 NJ38011101XS e B Air-Cleaner Housing 1
12.2 NJ38011102XS gl Seal 1
12.3 NJ38011103XS o) P Air—Cleaner Filter Element 1
124 | NJ38011104XS 4 ] Washer 2 4'
12.5 NJ38011105XS T 704 R A Nut M10 2
i A

24



1 ) o
,:o:, P:::t ;lo. ZFR Part Description %5 ijn%rk
12.6 NJ38011106XS 4% PE A i 7 Air Cleaner Cover O

13 NJ380-11-202a S PEHT Air Cleaner Support |

14 NJ380-11 1-201a U E 4R Air Cleaner Brace 1

15 GB5783—86 M8X 10 iRk Bolt 4

16 |1 10@1 DAG CIERE Short pipe 1

li % o 4 D64 Clip I

Q67664




10. EXHAUST MANIFOLD ASSY

20

26



s R Bk TE
2R Part Description
No. Part No. Qty Remark

1 38510A301B HAE Exhaust Manifold 4

2 NJ385:10-302 BERN Gasket 2

3 GB898—88 AMS8X24 BRAE Stud 4

4 GB97.1-87 8 e Washer 8

5 GB6170-86 M8 YRR} Nut _ 8

6 38510A042D A ERE Exhaust pipe 1

7 GB6170—86 M6 BR R} Nut 2

8 GB93—87 6 R Washer 5

9 38510A4028 I~ 9 e Clip seat 1

10 38510A403B R U Clip 1

11 38510A043B i A A a1 Muffler assy |

12 38510A4048 i ¥ Clamp 1

13 GB93-87 6 G Washer 3

. 4 When choose 1201100DAH
14 GB12-88 M6X 10 iRk Bolt 3
4 When choose 1201100DAH

15 38510A401B A PR AR Isolatc: |

16 GB12-88 M6X 10 ke Bolt 4

17 GB93-87 6 I Washer 4

18 GB97.1-87 86 il Washer 4 OPTIONS

19 | 38510A044B i 7 2 b AR S Cover 1 OPTIONS

20 1201100DAH ARG Muffler assy 1
21 250.22D.101  (120105'DAH) T 7 AR b AR Isolator 1

27



11. COOLINGWATER PUMP&FAN

28



55 5 Hhit ek
ER Part Description
No. Part No. Qty Remark
1 GB5783—86 M6 X20 L3 Bolt 10
2 GB93—87 6 golic Washer 10
3 GB97.2—87 6 HE Washer 10
1 NJ385:12:020 R Fan 1
5 NJ85-12:050 JRU B Fan Belt 1
6 NJ385:12:313a IKE B e Water Pump Belt Pulley I
7 NJ85:12:317a IR Belt-Pulley Hub 1
8 GB117—76 4X28 o Pin 1
9 GB893.1—86 30 el Circlip 1
10 NJ385-12:301a KA SRk Water Pump Shaft and Bearing 1
11 NJ385:12:302a KIE5eAk Pump Body 1
12 NJ385-12-303a IKIE TRy Gasket 1
13 NJ85-12-315a KHTIF—I13 Water Seal IIIF—13 1
14 NJ385:12:309a IKFEN|4¢ Pump Impeller 1
15 Nj385-12:306a IKFE A Water Pump Cover 1
16 NJ385-12:101a IRIE AR Gasket 1
17 AKIEUIK R Fy Gasket I

NJ385-12:308

29



) o5 Mokt ik
Eq s Part Description
No. Part No. Qty Remark
18 NJ385-12:307 KA AE Outlet Flange 1 o

19 GB1235—76  32X3.1 O W& i O—Ring 1 1
20 NJ85-12:314 g A% 1558 Thermostat 155B 1

21 NJ385:12:304 R A% A R A Gasket 1 g

22 NJ385-12:305a YIRS Thermostat Cover | 5

24 NJ85:12:103 Peg s Brace 1 2

25 GB5782—86 M8 x40 LS Bolt 2 o

26 GB93—87 8 HIE Washer 6 N

27 GB97.2—87 8 I Washer 5 3

28 GB5782—86 M8 X45 WA F Bolt 2 Q
29 GB5782—86 M8X50 LEY e Bolt 1

30 GB5783—86  M8X20 ke Bolt 1 1

|

£l

W M

28 | el

28ELA ! af

30



12. RADIATOR & HOSES




.4 i rat Deseripdon 1201 5 SO TATAAGEE
1 NJ38513031XS KA Cover

2 NJ38513015XS KE Pipe

3 NJ38513016XS KA Cover

4 38513A014A AT Sub water tank

5 38513A010B KA Radiator Assy

6 ZBT32005.1-88 AU 22 SXH 3 & 40 Clip

7 NJ385.13.101a K Outlet pipe

8 NJ38513032XS JEK 1) Valve

9 38513A102A HEAKAE Inlet pipe

10 38513A115A e Gasket

1 GB97.1-85 12 Bh Washer

12 GB6170-86  MI2 LESY Nut

13 1301012DAG IKFEHEH Bracket

14 GB97.1-85 8 WhH Washer

15 GB93-87 8 oy Washer

16 GB5783-86 MI2 LS Screw

17 1301013DAH Rl K A4 S A Bracket 1%
18 Q673B09 ®9 R TR S B B D9 Clip ®9

32



13. FUEL INJECTION PUMP, INJECTOR & FUEL SYSTEM

16 g

S
15 —

13 6 114
l\fb =S

33



I

J¥-45 5 Bl
2 Part Description
No. Part No. Qty Remark
1 NJ385-02-131 RN AR 1L B A S Injection Timing Gear 1
2 1111100DAHO] BQ 7Y i1l % 5 K Model BQ Injection Pump I
3 NJ385:15:021 R (6D Injection Pipe (Cylinder 1) 1
4 NJ385-19:001 mE s Sk (P662 1Y) Injector Assy 3
5 38515A413A LRI Fuel pipe 1
6 Q6738115 AT ERR T @ 11.5 Clip ®11.5 2
7 38515A041C e e Fuel Overflow Pipe 1
8 NJ385-15:022 PR AT AT (CZEDD Injection Pipe (Cylinder 2) 1
9 NJ385:15:023 A A (=D Injection Pipe (Cylinder 3) 1
10 NJ85-15:025 I Pipe Clip 2
11 38515A032B s (e E i) Fuel Pipe Assy 2
12 NJ38516040XS il A AL Fuel Lift Pump 1
13 38515A313A bR s Fuel pipe |
14 38515A312A Bk sk 12.2 Pipe Union I
15 NJ38516021XS FEZEfR 1) Plunger Element 3
16 NJ38516022XS L vt e 4 ) Delivery Valve Element 3
17 1112050DAA AR B 2T R R Nozzle Element 3
18 g B racket 1

34



14. FUEL FILTER




i

Item 5 2 Part Description Hui HiE
No. Part No. Qty Remarks
NJ385.18.001 S pETE A8 Sk (C0506) Fuel Filter 1
1 NJ38518101XS TR AR 2E Screw 1
2 NJ38518102XS #HhE Washer ]
3 NJ38518103XS DR A Nut 1
4 NJ38518104XS e Washer 1
5 NJ38518105XS 1EHE Head 1
6 NJ38518106XS HE Washer 4
7 NJ38518107XS (RN 7] Screw 2
8 NJ38518108XS T & Seal 1
9 NJ38518109XS P Seal 2
10 NJ38518110XS P EAT: Fuel Filter Element 1
11 NJ38518111XS 1S Plate 1
12 NJ38518112XS EDR ok e Seal ]
13 NJ38518113XS [ Washer |
14 | NJ38518114XS N Spring 1
15 | NJ38518115XS SR Cap 1

36



'15. HYDRAULIC PUMP BRACKET

37



5 (%7 Hont ik
Eq S Part Description
No. Part No. Qty Remark
| GB276-89 106 R 7))k Bearing 2
2 | NJ385.20.101T U RETSE Hydraulic pump Gear 1
3 | NJ385.02.104T WU AR B 2 Gasket 2
4 | NJ385.20.102T 908 s 2 A 7 e Bearing seat R
5 | NJ385.02.105T W Gasket 1
6 |GB93-87 8 g1 Washer 2
7 GB70—85 M8X25 PRE] Screw 2

38



16 . THROTTLE CONTROLS

(3)

%is

25

39



43

\§¥ec

Hoit

Item No. Part No. wH o i Qty Remarks ; !
I 2520A111B Fili 1 FH Handle 1
2 2520A110D T3l 1R Lever 2
3 GB91-86  1.6X20 i Pin 3
4 GB882-86 5x18 Hi4h B Pin 2
5 2520A118B b1 Washer |
6 2520A112A A Washer I
7 2520A109A PEPE F Disc 1
8 GB5287-85 12 717 Washer 1
9 2520A114A B Spring. I
10 GB97.1-85 12 [ Washer 1
11 GB6185-86 M12 I 2944 7S ff B SR M 1 Nut 1
12 2520A015C Fah T Hr R Sk Cable 1
13 2520A013C FLR LA B Cable 1
14 2520B019C SRR G Arm 1
15 2520A105A HhEE Bush 2
16 GB 879-86 4X%20 (i1 Pin 2
17 2520A115B (] o7 5 3 Spring 1
18 2520B016C Mt IS4 Bracket 1
19 2520A103A 19K 1 Bush I ‘

20 2520A017A Tt Y AR Pedal I
21 2520A014D T DB 2R A Cable 1
22 GB91-86 4X35 it Pin 1
25 2520A108C L WE D Shaft I
26 GB848-85 6 e Washer 1




17.CLUTCH ( 1)




Y %57 . Yokt ‘ i
lterril Mo, Part No. = £ Soeripaen Qty ' iszrks
| 25021137 1 Spacer 1
2 GB278-89 60203 Bk Bearing 1
3 250+21+013 TR 28 B A Sk Plate - I
4 250+21°103 B AR A Plate 1
5 250+21+104 YO 2 I 52 At Seat 1
6 250+21+015 B £ % A B 58 T Plate I
7 250°21+105 ) 8 TR A Plate 1
8 250+21+106 B A5 il Cover 1
9 GB119-86 D10X45 By Pin 3
10 250°21°132 EL Rod 3
11 GB97.1-85 10 I Washer 3
12 250+21+121 EEDL S Spring 3
13 250+21+011 53 BEALHE Bk Lever 3
14 250%21+114 BRLIRRE Nut 3
15 GB6173-86  M10X1 L 3h Nut 3
16 GB6170-86 M8 W R} Nut 3 ‘
17 250+21+128 (REL e Screw 3
18 GB93-87 10 i Washer 10 6
19 GB5782-86 M10X110 e Bolt M10X110 6
20 250+21+102 LY Spring 1

42



17. CLUTCH(2)

17
=
15

43



FF'5 (A% o i
Iteiio. Part No. & Part i ption Qty Rif;ks'
1 688713 o3 B 7k Bearing 1
2 2521B105A G 1l A e Seat 1
3 2521B013A SRR X Fork 1
4 GB897-86 5X35 7Y Pin 2
5 GB897-86 8X35 i3 Pin 2
6 2521B012A o B R G Shaft 1
7 2521A122A (A1) Clevis (R) 1
8 GB91-86 3.2X24 i Pin 2
9 GB97.1-85 14 g/t Washer 2
10 GB882-86 B14X35 R Pin 2
1" GB6170-86 95~ M14 Nut 1
12 2521A111B A% Rod 1
13 GB6170-86 MI14 WREE (75) Nut (L) 1
14 2521A121A X () Clevis (L) 1
15 GB894.1-86 30 Filel Circlip 2
16 18.21.127 AMEI 3 3 Spring 1
17 2521A012C e YN i Arm 1
18 GB5783-86 M10X25 2 Screw 4
19 GB93-87 10 48] Washer 4
20 2521B011G 5 A B ARG Bracket 1
21 GB97.185 10 1415 Waser 2

44



18 . FRONT DRIVE AXLE(1)

45



J¥ 45 AR5 > ik R/
Item No. Part No. i Ragastnption Qty Retatks

| 18.31.059 B e v s S 1 Cover 2

2 GB893-76 62 et Ring 2

3 GB276-82 305 b L1 Bearing 2

4 18.31.507 Vi Shaft 2

5 18.31.512 AUk 7 4 58 Gear 2

6 18.31.537 Ze 3L R 2% 5 House (L) 1 18.31.537and 18.31.539 are supplied in pair

belong to 18.31.053
18.31.538 A7 BB 5 House (R) 1 18.31.538and 18.31.539 are supplied in pair
belong to 18.31.054

4 GB301-84 8106 R Bk Bearing 2

8 18.31.539 AR 2 AR Sleeve 2

9 GB9877.1-88 BS0X 72X 12-D | yhid Seal 4

10 GB9877.1-88 FB50X 72X 7-D | Seal 4

11 18.31.515 £ Packing 2

12 GB119-76  10jc4 X 20 i Ping 10

13 GB276-82 206 Eahihk Bearing 2

14 18.31.519 ity BIA ] Arm (L) 1

15 18.31.516 YRz A 2 Gasket As Req

16 18.31.520 A TR Arm (R) 1

17 18.31.020 Ak Bk (£5) | Joint (R) 2

18 GB53-76 M16X1.5 i R} Nut 2

19 18.31.543 BB Rod 1

20 GB53-76  MI16X%1.5(L) WA} Nut 2

21 18.31.021 e BEh 22 Bk Bk (Z£) | Joint (L) 2
22 18.31.506 AR Zh ik 46 Gear 2
23 18.31.515 UK Eh i1 s e Bush 4

24 18.31.513 UKz A48 e Washer 2

25 GB276-82 307 R ahkh & Bearing 2

46



S L5 4 Part Description Xkt ik
Item No. Part No. Qty Remarks

26 18.31.504 U Zh $ih Cover 2
27 164.31.115 K Plug 2
28 GB119-76  8jc4X20 A Pin 4

29 GB93-76 10 %" Washer 86
30 GB21-76 MI10X28 L3 Screw 60
31 18.31.801 4Rz 4k Shaft 2
32 GB93-76 14 a1t Washer 12
33 GB21-76  M14X30 L 453 Screw 12
34 18.31.565 . WRER Gasket As Req
35 18.31.056A FEIR 4 frg UE Arm (R) 1
36 GB1152-79 MI0X ] ah AR Nipple 2
37 GB21-76 MI10X25 L2 30 Screw 12
38 18.31.540 WP M Bush 2 53 and 38 are supplied in pair belong to 18.31.055
39 GB1235-76  41X3.5 O H#H+ Seal 2
40 18.31.511 Sk & Cover 2
41 18.31.517 F Ak e 28 Gasket 2
42 18.31.138 A (o) F A B SR e Cover 4
43 GB893-76 26 48 Ring 4
44 18.31.133 CADEVE (2785 Cover 4
45 18.31.132 L Jo) i FF B K 35K Sping 4
46 18.31.131 S ) P AFERRY LR Seat (upper) 4
47 18.31.127 5 1) SRR Pin 4
48 18.31.130 B m B RS N 4 Seat (lower) 4
49 18.31.202 Hhrkr Link 1
50 18.31.128 e BB 4 Rk Socket 2

18.31.129 e M BRRLH 20 1% 3k Socket 2

47



rS L ER N Part Description Huit il

Item No. Part No. Qty Remarks

51 GBI1152-79 M6 ah Nipple M6 I

52 18.31.134 B H kB R Cap 4 .

53 18.31.541A 4 L o ADL Am (L) 1 53 and 38 are supplied in pair belong to 18.31.055

54 GB59-76 MI2X1.25 TR Nut 4

55 GB91-76 3X25 i Pin 4

56 GB276-82 110 R ik Bearing 2

57 GB21-76 M10X30 L 23 Screw 2

58 18.31.518 SEEIES Ring 2

59 18.31.566 . AR Gasket As Req

60 18.31.508 A sh &R Gear ol

61 18.31.503 VEE Tube 2

62 GB893-76 21 el Ring 2

63 18.31.509 o i) % 5h L ki 4 Gear 2

64 GB276-82 207 RehhA& Bearing 2

65 18.31.524 AR EE Washer 2

66 18.31.063 ®Wil)Lo{T Dipstick ]

67 18.31.521 WAHE Tube I

68 18.31.557 i 2 Plug 1

69 18.31.502A AR Housing 2

70 18.31.510 14 Shaft 2

7 18.31.523 gAY Gasket 2 L1

Ab
es
0z

48




18. FRONT DRIVE AXLE( 2 )

\
49



¥ o5 ZFR Part Description Runt #iE

Item No. Part No. Qty Remarks

1 164.31.112 35351 Cover 1

2 GB1235-76 40X3.5 O EEHM Seal ]

3 GB93-76 8 HH Washer 4

4 GB21-76 M8X45. }!& Screw 4

5 18.31.555 IE5-A23 &0y Gasket ]

6 GB1235-76  75X%3.1 O EHM Seal 1

7 164.31.110 A R Bush 1 7 and 8 are supplied in pair belong to 18.31.062

8 164.31.109 3 3R Bracket 1 7 and 8 are supplied in pair belong to 18.31.062

9 GB21-76  MI6X55 B Screw 4

10 GB1152-79° MI10X1 AR Nipple 2

11 GB93-76 16 R Washer 4

12 18.31.567 (e Spacer 1

13 GB91-76  3X45 i Pin ]

14 18.31.536 LB 35 Nut 1

15 GB9877.1-88 FB35 X 56 X 12-D | ¥} Seal 1

16 18.31.535 = B 5 46 ath e 1 Seat 1

17 GBI1235-76 28X 3.1 O & Seal |

18 GB297-84  2007106E wrh K Bearing 1

19 GB21-76 MI12X28 R Screw 8

20 GB93-76 12 i Washer 8

21 18.31.533 T BhHE 40 Bl AR e Retainer 1

22 GB1235-76 85X3.1 O XM Seal 1

23 GB297-84 27306 R EhBh7k Bearing 27306E 1

24 18.31.534 ik Gear 1 24 and 54 are supplied in pair

25 18.31.522 i 7R B8 ik 3 Shims As Req

26 18.31.501 Tiezhselk House 1




¥ L) 20 Part Description Rt *ik

Item No. Part No. Qty Remarks

27 18.31.527 IrRik R Washer 2

28 18.31.528 ZEBITRLR Gear 2

29 18.31.532 23 Hhik 48 Gear 2

30 18.31.526 ARk Washer 2

31 18.31.525 ZE B House 1

32 GB276-64 109 R A& Bearing g%

33 18.31.529 TR 5 Shaft 1

34 18.55.113 . bR Plug 1

35 GB1235-76 35X3.1 (oF: 7% 521 Seal 1

36 18.31.549 HT4Z R Shaft 1

37 18.31.550. HiEREE F Shims As Req

38 GBI1235-76 70X3.1 O EHME Seal ]

39 164.31.108 WIS REREE Bush ] 39 and 40 are supplied in pair belong to 18.31.060

40 164.31.107 (105327 Bracket 1 39 and 40 are supplied in pair belong to 18.31.060

41 GB21-76 MI16X65 33 Screw 2

42 18.31.551 i e 2B Washer 1

43 18.31.061 [[F:3: 3 Faxis Cover |

44 GB93-76 6 1 Washer 4

45 GB30-76 M6X12 w®e Screw 4

47 GB21-76 M8Xx38 R e Screw 14

48 GB93-76 12 /sl Washer 14

49 2531A011B TS Bracket I

51 GB21-76 M8X25 R Screw 4

52 18.31.531 HahAHEL S S Lock Washer 2

53 GB119-76 8gaXx 14 5] Pin 1

54 18.31.530 Gear 1 24 and 54 are supplied in pair

#Hh A HE k4

51



745 55 I Hhit #oiE
Item No. Part No. & it Qty Remarks
55 GB119-76  8gaXx 35 i Pin 1
56 18.31.568 (k50 Shims As Req
57 18.31.569 AR ’ Shims : As Regq
58 GB1235-76 90x3.1 O JE% 3} [ Seal 1
59 2531A108A KHLHE (4D) Bracket (R) 1
60 2531A107A KHIEH (F) Bracket (L) 1
61 GB5783-86 M8X30 Lo Screw 4
62 710-011 142 TRV A5 418 14.2 Plug 1
Y
2b
e
) 3h
L Ch
(D 12
L.81 of
21180 £e
0E2. 1£.81 s

52



19. WHEELS AND TYRES

53



2= e i
lt:: T:Io. P::: I:lo. L Fort Deschirgen %t? Rjnfr:ks =

1 254.32.011 ik EhAe e A 11 Rim assembly

2 GB2979-91  6.50-16 UKEh%e A fik Tube

3 GB2979-97  6.50-16 UKEhAE MG Tyre




TYRES AND REAR WEIGHTS

20. WHEELS,

55



¥4

M
)

v S - EA Part Description
1 250.74.101 JARi R Rear Weights
2 250.34.102 V5T Disc
3 320.34.012 £RES UNT n224 85D Rim
4 GB2979-91  11.2-24 W hse WG Tube
5 GB297991  11.2-24 Wahie bR Rear Tyre
6 GB97.1-85 16 /L) Washer
7 GB6170-86 MI16 % Nut
8 GB5782-86  MI12X110 R Screw
9 GB97.1-85 12 | Washer
10 58-200207 RIRRET Screw
1" GB93-87 12 3| Washer
12 GB6170-86 MI2 sEF} Nut

#ik
Remarks

56



21. DRAWBAR

C,

57



SAAWAST . | C
‘ N,,,I(,ﬁrf

lt::io. P::tz J,N}o. a £ Description %tij Remarks
1 36.35.012A Bt Epeaa e Pin 1
2 320.35.011 5 Drawbar 1
3 27A.35.013 B SR Pin I
4 GB21-76 MI16X40 YRk Screw 4
5 GB93-76 16 g7l Washer 4

58



21. SWINGING DRAEBAR

|
|
|
|
|




o) T EA Part Description ¥kt 1a AT iﬁ;& [c

Item No. Part No. Qty Remarks
| 1 250. 35. 011 B LR Frame 1

2 GBY3-87 16 HE 16 Washer 6

3 GB6170-86  MI6 e M6 Nut 2 \ \

4 27A. 35. 013 A2 5| ¥ S K Linchpin 4 .

5 250. 35. 103 #=5| R Jaw 1 F-4

6 250. 35. 102 A5 |+ Bar 1

7 250. 35. 012 IR Pin 1

8 GB5782-86  M16X65 2R M16 X 65 Bolt 2

9 | 250.35. 101 Bl Pin 4

10 GB5783-86  MI16x40 $EE M16X40 Bolt 4




22 . TRANSMISSION( 1)

e s

6l




#iE

e A ZFR Part Description e
Item No. Part No. Qty Remarks
1 2537A144B Ul SRl Shaft I
2 GB1235-76 25X24 O NEHH “0” — seal I
3 2537A142B R — Washer 1
4 2537A152B R fiT4eRnas Spacer I
5 2537A019A LS VR 54 Gear and bush assy 1
6 2537A145B R s T Washer 1
7 GB93-87 12 I Washer 5
8 GB5782-86 MI12X20 LS Bolt 1
9 GB5783-86  MI10X20 B e Bolt 8
10 GB93-87 10 i Washer 12
11 2537A103E — Al R A Retainer I
12 GB9877.1-88 B40X62X 10-F | i3 Seal 1
13 GB276-89 108 il Bearing |
14 2537A102C il 15 £ 2 A Shaft |
15 (iB9877.1-88 B25X40X 1'0-F | jhii4 Seal 1
16 GB276-86 205 ok Bearing 1
17 GB276-89 207 7k Bearing 2
18 GB893.1-86 72 e Circlip 3
19 2537A143B —Hih Shaft 1
22 18.37.105 B IEHEE Washer 2
23 GB309-84 2.5X19.8 A Needle 28
24 2537A167C % e U Half 2
25 2537A014C DY G A A K Gear 1
26 2537A128B R PO RS O A s Shaft Sleeve 1
27 2537A015B [7]25 2% Sk Synchronizer 2
28 2537A129A HEZ28 Synchronizer Ring 6




s 15 ZFR Part Description R R
Item No. Part No. Qty Remarks
29 2537A130B — R R A A Hub 6
30 GB308-77 15/64" | 4NEK ball 9
31 2537A131A SRS Guide Block 2
32 2537A132A 93 Spring 9
33 2537A133A [[726 28 ki 45 Coupler 9
34 2537A013C RN A AR IR S K Gear 1
35 2537A127B R =R AR AR Shaft sleeve I
36 2537A126B ZEh R seihEs Shaft sleeve !
37 2537A012D _Hh R AR B Gear 1
38 2537A011C A — R AR IR B R Gear 1
39 2537A125B ARk se AT Shaft Sleeve 1
40 2537A180A i Washer i
41 2537A175B il Key i
42 2537A134D i Shaft |
43 GB277-89 50207 ik Bearing 1
44 GB305-64 72 1B 78 Ring |
45 GB894.1-86 35 Fifel Circlip 1
46 2537A182A A S A A Cap 1
47 2537A183A i [ Gear 1
48 18.37.201 TR Plate 1
49 18.37.202 fri e Shaft 3
50 18.37.204 friised Plate 6
51 18.37.207 fratkiie Gear 3
52 18.37.203 1T A bE Spacer 6
53 GB309-77 3X19.8 wEr Needle 66
54 18.37.209 TR Carrier 1

63



b i 2R Part Description Mk %& _
Item No. Part No. Qty Remarks -~
55 2537A105A it Coupler 1 eg
56 18.37.205 RGN Plate 1 0f
57 18.37.206 TR R)S Cover 1 1€
59 GB5782-86 MI12X70 LY Bolt 4 CE
60 2537A106A giantt Coupler I X3
61 250.37.103 Ty L4 F v A R e Cap ] bE
62 2537A170A Tl 7 i 40248 Gasket 1 2t
63 GB894.1-86 30 4 1] Circlip 2 a
64 GB276-89 306 sk Bearing 1 vE
66 GB/T879.2 6X45 i Pin 1 8¢
67 2537A146C VTR shaft 1 o
68 250.37.126 i Collar 1 < | 0d
69 250.37.118 Ty i 11 il o i B 5 58 gear 1 e | 73
70 GB812-76  M39X1.5 [ % £ nut 2 q ch
71 GB858-76 39 \FE Washer | pl ©
72 | GB276-89 208 7K Bearing 1 o
73 2537A136B o [a) 4l i e A4S Shaft sleeve 2 380 2b
74 2537A017D e V6 A 5 2 O e A gear 1 LATERS ok
75 2537A016B Tt ()L R A 6% T Synchronizer 1 I ATERS ¥ 3
76 2537A135A WAk {84 ) 25 48 1 4% Hub 1 0S.TE8I 2
77 2537A018C o a4l i RS D5 SRR SR | Gear 1 COC.TE.81 op
78 GB276-89 209 Sl Bearing 1 MOS.VESI 0z
79 2537A112C o ) i DU £ ik 46 Gear ] T0C.TE.81 12
80 2537A108B rp )ik e B AS Shaft sleeve 2 £0C.TE.81 R
81 2537A111C ch )l =Ry 58 Gear 1 TT-00EED £2
82 2537A110C o fa) 4l RS 48 Gear 1 e0S.TEBI 2




745 A7 STk Fort Descristion it ik
Item No. Part No. Qty Remarks
83 2537A109B Hp iRl — 14 A 4 Gear I
84 GB277-89 50209 R Bearing 1
85 GB305-64 85 1-3h R Circlip 1
86 2537A147C e il Shaft 1
87 2537A162C e [y )i Al 7% Cap 1
89 GB5783-86 MI10X25 b ke Bolt 4
90 GB276-89 106 Hhrk Bearing 1
91 GB893.1-86 55 Y [ Circlip I
93 250.37.110-1 #EE Coupler 1

65



7. TRANSMISSION ()

9

<



5 5 s i okt #iE
Item No. Part No. i renDesells Qty Remarks

sl 2537A149A BASHFHR Handle I
2 2537A176F — RS Lever 1

3 2537A187A e IRE Bolt 3

4 GB95-85 16 i 16 Washer 2

5 2537A173A g Spring 2

6 GB5783-86 M8X20 1R M8X20 Bolt 4

7 GB93-87 8 WG 8 Washer 22

8 2537A156B B aRae L Cover 1

9 2537A159B 3k Shift pin 2
10 GB/T879.5 8X22 i 8X22 Pin 2
11 GB/T879.5 10X%28 5 10x28 Pin 1

o 2537A177E 72 i AR A 40 A 4 Lever 1
13 2537A148A (I EER ] Handle 1
14 GB5783-86 M8X35 W M8 X35 Bolt 8
16 2537A160B A A Cover 1
17 . | 2537A172B A AT AR IR Gasket 1
18 GB/T879.5  6X25 5 6X25 Pin 1
19 2537A157D —. R Fork 1
20 2537A158E = Py X Fork 1
21 2537A150D —\ AR XA Rail 1
22 2537A151D =. VURSHE Rail 1
23 2537A171A e S i AR 2R Gasket 1
24 2537A169D 5 SCoh i AR Cover 1
25 2537A168C — PR SR e Shift block ]
26 GB6172-86 M4 2R M14 Nut 2
27 GB5783-86  M6X20 B M6X20 Bolt 2
28 GB93-87 6 hE 6 Washer 2

67



P s 2 Part Description Bk b ot
Item No. Part No. ; Qty Remarks
|
29 GB1235-76  22X2.4 O MEH @ 22X24 “0" -Ring 3 -
30 2537A161F (BRI PEY = E /B &l Rail 1 £
31 2537A174E i AR R 1 Fork 1 b
32 GB91-86 4*30 FF R 4*30 Pin 2 2
33 GB93-87 12 hE 12 Washer 16 3
34 GB5783-86  MI12X35 BREE M12X35 Bolt 14 ¢
35 GB308-89  3/8” ik 38" Ball 4 - 8.
36 18.37.127 R SGERL3REE Spring 4 )
37 2537A184A |54 %4 Pin 1 , o1
38 GB80-85 MI12X15 WANHIRETIRET M12X15 Screw 1 5 | I
39 GB308-89 7.5 Wik 7.5 Ball 2 )
40 GB75-85 M8X30 2] M8X30 Screw 1 “e £l
41 GB/T810-1988 MI8 NEAERTE MI8 Nut 6 3T2ED | b1
42 GB5782-86  MI12X45 iFke MI12X45 Bolt 2 al
43 2537A163A PR R A Rail 1 3 1
44 18.37.211 PR X Fork I go| 8
45 GB97.1-85 10 ®E 10 Washer ! e |- o1
46 GB93-87 10 @ 10 Washer 1 ATERS ! 0
47 GB6170-86 MI10 #2EE M10 Nut 1 ¥ 4 IS
48 GB119-86 A8x30 # A8X30 Pin 2 ATERD ce
49 2537A186A B 2% AR Gasket 1 A 171 ATERS £
50 GB5783-86 M8X12 i@k M8X12 Bolt 4 03| ATERS S
51 250.21.139 1 Cover 1 Y8 ATERS 2¢
52 250.21.140 i) Gasket 1 3B-CT 16O ac
53 2537A154A AT i 40T Gasket 1 38-E2TEED Te
54 2537A153A A5 A0 7 Cover 1 T8-£08D ac
56 GB5783-86 M8X25 3k M8X25 Bolt 6
57 2537A101) AR A 76 1A Housing 1

68

PRFTRER— e - Y

e La—



23.REAX AXLE(1"

69




J¥45 G4 w ; #iE
Item No. Part No. a% SRR RSsenpion it :ljiem'a.rks'
Qty o’
1 18.38.110 o1 | B Gasket 1
2 2538A013A PP A1) Lever 1
3 GB5783-86  MI10X20 PR Screw 7
4 GB93-87 10 11 [H] Washer 15
5 250.38.202 HIEAS 271 Cover |
6 2538A016C e RS A Sk Rod I
7 GB879-86  6X28 9 Pin 1
8 18.38.113 Pe sl 25 Sleeve 1
9 18.38.111 PR E g 27| Gasket 1
10 GB1235-76  15X2.4 O TEEH 4 Seal 1
11 18.38.112 e (IO 4 Pin 2
12 18.38.103 b Gasket 1
13 GB879-86 5X40 7 Pin 2
14 18.38.014 il S Dipstick I
15 18.38.013 LR Ee Cover 1
16 GB5782-86  MI10X70 5RAe Screw 2
17 (B5782-86  M10X45 LS Screw 1
18 18.38.105 PRI AR Gasket 1
19 18.38.301 Jii b 5 Housing 1
20 GB119-86  A8X35 4 Pin 2
21 710-011 VY G £ 45 41 Washer 1
22 710-006  M20X1.5 BRI Screw 1
23 GB97.1-85 20 8] Washer 1
24 GB898-88  AMI12X40 YR EE Stud 4
25 GB93-87 12 ] Washer 20

70



s

A
R - ;
Item No. Part No. B3 bR Prscaiin R R::f;ks

Qty

26 GB6170-86 MI2 LSl Nut 20

27 18.38.107 TN 4R Gasket 2

28 GB898-88 AMI12X30 Bk Stud 12

29 250.38.109 TAEBBEEh N 4E B A Shims 2

30 GB898-88 AMI12X45 §FE Stud 4

33 18.38.106 AR Gasket I

34 18.38.102 AR HT  BR I AR Gasket 3

35 GB879-86  8X40 i Pin 2

71



23. REAR AXLE( 2

)

Il?‘)ll

os
(s
&<
ec
0t
(X3
e
et




s i ZFK Part Description : Bt ik
Item No. Part No. Qty Remarks

GB297-84 2007111 ik Bearing 2
GB5783-86 MI12X1.5X25-2(40Cr)-10.9 | #84¢ Screw 10
18.38.149 18 %Yy Washer 5
250.38.103 TALBh bk s Gear 1 5 and 32 are supplied in pair
250.38.115 PESL S I Housing 1
18.38.123 PhmkdeR Washer 2
18.38.120 V- Fitki 48 Gear 2
18.38.122 TRk s Washer 2

10 18.38.119 friviiie Gear 2

1 18.38.121 T Shaft 1

2 250.38.114 ZEMERE Cover 1

13 18.38.125 i )y | Washer

14 GBI1235-76  20X2.4 O JE &+ el Seal 2

15 18.38.302 S Seat 1

16 18.38.303 B ' Spring |

17 18.38.304 ZuL b G Fork I

18 18.38.310 A TR Plate 1

19 18.38.309 WA K Coupler 1

20 GB119-86  16X20 i Pin

21 GB5783-8¢  MI2X°5 B2 e Screw 6
%  |oBesT 12 BEY Washer 16
23 18.38.03 ZE AR 1) Flange 1

73



i A%y 5 5 bra it
“j‘ ;lo. Pat: '::0‘ EA D Part Descriptic 1 P et -
24 18.38.126 TR e RS Screw 1 <
25 GB5783-86 MI12X35 sk Screw 4
26 250.38.104 i e Carrier 1 N
27 18.38.104 L Rk e AR Washer 1 "
28 GB5801-86  9243/14 AL HhAk Bearing ] X
29 250.38.105 K-Ka4s Spacer 1
30 18.38.132 R Shims As rep
31 GB297-86 27307E A7k Bearing 1 v
32 250.38.102 TAlezh 1 2l ik 4 Gear 1 32 and 5 are supplied in pair 2
33 18.38.130 BUEAR 1} Nut 2 "8 e
34 18.38.131 5% -390 Washer 1 01
35 18.38.134 ik Washer | '
36 18.38.145 iy Slinger I <l
37 160.41.306 GRS Spacer I
38 (GB297-86  7507E Mk Bearing |
39 GB894-76 32 1408 Circlip 1 £l
40 GB5783-86  M10X25(40Cr)-10.9 b2 443 Screw 9 0 Bl
41 250.38.113 HE Washer 2 L8] 21
e8| ol
J.BEBI Y|
[C.8E.81 8l
0F.82.81 el
8-C1 16D o
8-£87280 i<
T4-£080 L
(20828, | £

74




24 . FINAL DRIVE

75



A Lz : ¥
i s EA S Part Description R i
Item No. Part No. Qty Remarks
I GB6170-86 MI2 PR} Nut 2
2 GB93-87 12 i Washer 11
3 250.39.103 Tahikiie kg Washer 2
4 18.39.107 iR e Sleeve 2
5 GB9877.1-88 BS50X70X12-F | yihidf Seal 2
6 GB1235-76  36X3.5 O EHH Seal 2
7 GB276-84 307 Hh7k Bearing 2
8 GB893-86 80 4] Circlip 2
9 250.39.101-1 Lahikise Gear 2
10 250.39.101-2 Sihf e Housing 2
11 GB1235-76  110X3.1 O JE& Seal 12
12 GB5783-86  M16X30 PR Screw 16
13 GB93-87 16 # Washer 2
14 18.39.102 A Shaft 12 LA |
15 GB5783-86  MI12X35 iRk Screw 2 ¥
16 18.38.103 Sk % Cover 2
17 18.38.110 4L Gasket 4 _
18 GB9877.1-88  FB6OX90X12-F | i Seal 4 “a
19 GB276-84 211 Hhk Bearing 2 2 | ?
20 250.39.105 B8 Eidcy Housing 8 B«
21 GB6170-86  M16 ¥2F} Stud 20 3

76



45 1845 T o *iE
ZFR Part Description
Item No. Part No. Qty Remarks
23 250.39.104 wahikist Gear 2
24 18.39.108 g7l Washer 2
25 GB93-87 8 i Washer 6
26 GB5783-86 M8XI18 24 Screw 6
27 GB5783-86 MI12X35 R Screw 8
28 GB276-84 110 h 7k Bearing 2

77



29. STEERING

33

78

£
o -
O —/—————1)0 .

(15)

16

Ve

17

|

91!




¥ 45 2 Bkt ik
ftem No. Part No. ol Part Desc £ Qty Remarks
1 ) 77 Ak i Cover 1 Belong to 250.40.013
2 f 3 Circlip 1 Belong to 250.40.013
3 GB6173-86 MI16X1.5 LN Nut ]
4 250.40.013 77 At Sk Wheel 1
5 2540A014B 5 1) 2R FE A Rk Column ]
6 GB5783-86 M10X25 PR AR Screw 4
7 GB93-87 10 gl Washer 4
8 BZZ 1 -50 AWUERE 1 2% Box 1
9 2540A101C i 1) D b 4 Sk Connector 4
10 GB1235-76 14X1.9 O JEIE 14X1.9 Seal 6
11 2540A018E i R E RS 1 Pipe 1
12 2540A015E 7 1e) 23 Lyt AR Pipe 1
13 2540A017E RIS ] Pipe 1
14 2540A012F % 1) 2 Rk A Pipe I
15 IB982-77 20 Mem Washer 10
16 2540A016B (1] et A" A R Hose 1
17 250.55.115 AT L B R A Bolt 3
18 GB1235-76  16X2.4 O I EH Seal 3
19 JB990-77 14 P St =l A Sk A Connector 1
20 GB5780-86 M8X70 PR Screw 3
21 GB93-87 8 [ Washer 6
22 254.40.111 i Washer 3
23 FLD-D6 PEEIR Valve 1
24 254.40.110 Hih Pad 3
25 2540A011B SPRE R [ i A Pipe 1

79



5 K 2R Part Description Rt ik
Item No. Part No. Qty - Remarks

26 JB982-77 24 N3 Washer 1 :
28 GB5783-86 M8X35 LY Screw 3
29 USA254.40B.011A fel F T J Hose I 1 :
30 GB1235-77 22X24 O 18 Seal 1 .
31 GB93-87 18 i Washer 2 .
32 GB6172-86 MI8X1.5 PR AR Nut 2 "
33 254.40.112 IS Support 1 8
34 2540A020B R IV Hose II 1 e
35 2540A019B i AT Hoselll I ot
36 254.40.107 3 ) il 6 S s Support I ”
37 GB93-87 12 ] Washer 6 ot
38 254.40.108 PRE] Screw 2 1
39 GB91-86 3.2X22 FF 44 Pin 2 »
40 254.40.106 s 212 Packing 2 o
41 GB1153-85  45°M6 PIEE Nipple 2 a '
42 254.40.021 % o) il T Cylinder 1 “
43 JB1002-77 14 g/t Washer 4 81
44 254.40.105 4z Bush 2

. el
45 GB848-85 12 g Washer 2 a5 | ot
46 GB9459  MI2X1.5 % F} Nut 2 o e
47 18.31.134 Bk | Boot 2 e -
a8 GB5783-86  MI12X35 kR Screw 4 ol 7
49 GB119-86 A10X30 4 Pin 2 N P
50 X194.40.101-1 2 1) ot (6L iy S e Support I h2c 2¢
51 JB999-77 MI4X1.5X32 | Lefzigie Bolt 2 P )
52 2815.48.313 JeJedLa () Strap I L it

80



26.

PTO SHAFT

81




=1 = ; cxbxlY 9k
Itg?\lo. PS o 4 Lart Desciotan %f Rj;x:ljr:ks

1 250.41D.103 WAL Shaft 1

2 GB879-86  8X50 i Pin 1

3 GB8974-86 30 P41 Circlip 2

4 GB227-89 50206 )ik Bearing 1

5 GB305-89  62/67.7 1EBhER Circlip 1

6 250.41B.106-1 piRi| Shaft 1

7 |250.41.103 s e Gear ! ;

8 | 18.41.208 e Spacer 2 f]
9 250.41B.108-1 540 ¥ L3 i 46 Gear 1 4
10 [250.41.107-1 s Spacer i '

11 GB276-89 206 Hh7k Bearing 2

12 | GB305-89  72/78.6 - Bh Circlip 2

13 GB277-89 50207 ) fihk Bearing 2 e ¥
14 |250.41B.103 Wk B e Gear 1 1 ()
15 | GB894.1-86 35 141 Circlip 2 o9
16 | 2541BO011A FH Handle 1 L9

17 250.41B.109 HEEUNLE (o Gear 1 ' b /i\
18 |250.41B.012 ZIWAL i)t | Reu (R Shaft 1 £t

19 GB97.1-85 24 4 [E Washer 1

20 18.41.211 i AR Gasket 6

21 18.41.212 iR Cover 6

22 GB9877.1-88 FB35X 56 X 12-F | yhdt Scal 1

82



5

=1 5
Ite;?:l No: | iRt No. R Part e EHiGh Qt? Re%lgr:ks
23 [1841.104 B A i A 2 5 Cover 1
24 18.41.024 DB S Sl Guard 1
25 GB93-87 12 #1e Washer 6
26 GB5782-86 M12X150 3K Bolt 6
27 GB882-86 B10X30 Y Pin 1
28 18.41.103 &) 1 AR R Gasket 2
29 250.41D.101 &) 7 il L T A Cover 2
30 250.41D.102 ) 3 i L 5 Housing 1
31 18.41.022 s E R A1 Shift 1
32 18.41.218 4 SCE AT 0] Spring 1
33 GB91-86 3X26 i Pin 3
34 GB308-89  8.0000G100b R Ball 1
35 18.41.204 % X Fork 1
3 |250.41.105-1 2 X A Rail 1
37 254.41.013 TR Rocker 1
38 GB879-86 8x35 sl Pin 1
39 GB1235-76 2.5X24 O JE& 346 Seal 1
a0 | 18.41.203 4 Stop i
41 GB93-86 10 Erlic] Washer 5
42 GB5783-86 MI10X12 24 Bolt 1
43 710-011  10.2 VYR 24538 P Washer 1
44 GB97.1-85 10 HIH Washer 2

83



A=A =3 E v
Ite[j; I‘\,Io.' P::‘ I:Jo. “HE Fart Dessaiuion %t? R:rifr:ks ol
45 130-1602552B B0 28 D IR FE AT X Fork 1 £S
46 GB6171-86  Ml10x1 BERE Nut 1 pS
47 250.41.108 Hrkf Link 1 cs
48 GB96-85 12 g Washer 1 as
49 GB6170-86  M12 L3l Nut 1 ) s
50 2541A013A BEY SRS Bracket 1 as
: ¢ es
51 | 2541A012C WAL A Lever 1 eS| oe
al | e
52 |250.41.103 5 s 4 Geir , 31| ee
53 |250.41B.103 Bt 12 i Gear i il B
54 | GB879-86 5x50 i Pin i 0| e
55 GB276-89 106 Wik Bearing 1 L8I| @t
56 | 250.41D.011 B ML ' P ke Housing Assemb |y i 02| @8
57 GB6172-86 M4 g8 Nut 1 [pp2C|  ve
OT86D " 8¢
T-2EC18D eg
FOS 181  ob
08-£08D s
38-£8726D b
[10-01% £b
ELTe@D ] »

84



27. TRANSFER

o7/ d
28 373839

303133

15

14
13

85



ik

-

\

O

Itzio. P:: Eo. = Parertion %:f Remarks
1 2542A080A WEE 1) Sleeve 1
2 GB5782-86  M10X40 Rk Bolt 2
3 GB93-87 10 8 Washer 9
4 18.42.149 F % i Clip I
5 18.42.152 4 2 Rubber Pad 1
6 18.42.150 B Pad I
7 1. 117 A D e Seal I
8 18. 42. 02 il SR @ 53 Clip 2
9 2542A081A JRASE AT Sleeve 1
10 GB5783-86  M8X20 LY Bolt 4
11 GB93-87 8 53] Washer 9 ?
12 GB1235-76 80X3.1 O MFEHE 80X3.1 Seal 1 @\\
13 GB879-86  8X35 4y Pin 2
14 164.42.105 i e AE Connector I
15 2542A132A e 5yl Shaft 1
16 164.42.103 JRi Az Connector 1 l\,,&
17 GB893.1-86 55 =l Circlip 1 El I

86



ltzzo. P::t: Eo. e Part Description %f Reér&nfks

18 | 1842112 3 e Retainer 1
19 18.42.148  52X3.5 BEaRe Seal 1
20 HG4-692-67 PG25X42X10 | it Seal 3
21 GB276-89 205 wahh 7k Bearing 1
22 18.42.106 s ik Shaft 1
23 GB894.1-86 4 25 Circlip 1
24 710-006 M20X1.5 NI IIRIE M20X1.5 Plug 1
25 710-011 20 KU MmisE 20 Washer 1
26 164.42.101 7 EFIE Housing 1
27 18.42.016 BHRE Rod 1
28 GB1235-76  20X2.4 O M#EH & Seal I
29 18.42.118 SE AR Plate 1
30 GB879-86 5X32 e Pin 1
31 GB879-86  8X32 i Pin 1
32 GB5783-86 M8X16 Ly Bolt 3
33 18.42.017 wAERA Arm 1
34 GB91-86  3.2X26 L] Pin 2

87



) s : L
lter: ;lo. P:r\; I\Jlo. a Bart Despipton %t{f R::frks M r:ml
35 GB97.1-85 10 e Washer 2 i ”a r :
36 2542A012A B Lever 1 el
37 18.42.119 SCfchih Shaft 1 0s
38 GB97.1-85 12 [ Washer 1 1O | IS
39 GB93-87 12 ] Washer I 3l l N
40 GB6170-86 MI2 LAY Nut 1 380 [ £g
41 254.42.107 $ b Link ! 0-01T | S
42 GB6170-86 MI10X]1 gy Nut 1 ) 2
43 130.1602552B P O3 R TR JE A X Fork 1 Y ; -3
44 GB882-86  BI0X30 i Pin 2 n8f|  te
45 2542A013A HRSHAL Lever 1 £8180 l 8¢
46 2542A011B T4 Handle 1 [1.S8.81 i e
47 2541A013A BRSSO Bracket I 2807880 | o€
48 18.37.127 I Spring 1 38-0T8EO i€
49 GB308-89 10.0000G100b | 4{#R Ball 1 38-£8728D SE
50 GB1235-76  14X2.4 O %+ Seal 1 T10.c».31 (23
51 GB97.1-85 12 gl i) Washer 1 08-10dD hE

88



52 GB93-87 12 4] Washer 2
53 GB6170-86 12 4R R} Nut 2
54 58.150365 SE AV Pin 2
55 18.42.105 VAR RTE Gear I
56 GB276-89 304 s hk Bearing 1
57 18.42.122 e el Spacer 1
58 GB305-89  47/52.7 TRA/EZN Circlip 2
59 GB277-89 50204 A Bearing 2
60 18.42.104 S8 Fid4e Gear 1
61 18.42.111 /il Shaft 1
62 GB879-86  6X35 i Pin 1
63 GB894.1-86 30 451 Spacer 1
64 164.42.111 (LEES Circlip 1
65 4524906 R Bearing 2
66 18.42.103 srah Lid4se Gear 1
67 18.42.109 Lk Spacer 1
68 GB1096-7+' C10X32 4 Key 1

——.

‘89



= A=) 2L ; ; 39
lterri:n T:lo. P::t‘ ;10. = Part i %tjf Re&nfrzks u,A\n .,,‘,:”
69 18.42.102 A B 5y B iki4e Gear 1 g2 i
70 18.42.030 AR Plate | 0 £2
71 GB6172-86 M14X1 2R M14X1 Nut 1 b2
72 18.42.018 R A 45 Clip 1 81 22
7LD | oz
ch.81 | T2
20680 | 82
TSHO f 0z
bOT.Ch.BI i 0
11.55.81 1d
08-078d0 Y
8- HO8HD €
[11.Cl b
200pS20 20
£01.50.81 3
Q01.Sk.81 ¥
(01D 73001 8D 80




28.BRAKE( 1 )

91



45 1855 i, - it #iE
et . 2R Part Description Qty ReMASIH QO
1 GB5783-86 M8X25 Ly Bolt 8
GR93-87 8 H[E 8 Washer 10
250.43.020 ill 2h 7% w6 Ak Cover 2
4 25043.107 Hi%h Adjuster 2
5 250.43.124 il 2% i 4038 Gasket 2
6 18.43.124 oA [ 437 5 Spring ' l(l
250.43.102 il 5 % Drum 2
8 250.43.101 i) 25 5% Housing 2
9 250.43.123 E i Gasket 2
10 2543A016A A B S Camshaft (R) 1 P
1 GB6170-86 M10 [ SN Nut 2
12 GB93-87 10 P Washer 2
13 GB97.1-86 10 e Washer 2
14 2543A015A 7 Bhah Sk Camshaft (L) 1

92



15
16
17

18

19

GB1235-76  20X24
250.43.122
250.43.104

250.43.105

—

GB874-86
250.43.011

O e £}
K
Hzh

Wz B

sl 5X12
I Bh B K

O-ring
Bush
Shoe

Lining

Rivet

Shoe assembly

32

93




28. BRAKE CONTROLS ( 2 ) ' by

94



5 R4 ot %iE
Part Descripti P
em No. Part No. 2 el Qty Remaiks
I 250.43.022 BB R K Parking Brake Control 1
2 GB93-87 10 Edle] Washer 2
3 GB6171-86 M10 Lo 3 b Nut 2
4 GB91-86 3X30 iy Pin ]
5 GB97.1-85 10 e Washer 4
6 2543A029B F R R B K Cable ]
7 GB6171-86 MI12 P2 R} Nut 1
8 GB93-87 12 HE Washer 5
9 2543A018D Ji& BRI AT Bracket 2
10 GB5783-86 MI10X25 B2 Bolt 1
11 2543A019C 27 ol Y ey Bracket 1
12 2543A028B WEZTRIBE (4D Cable bracket (R) ]
13 18.43.125 AN A7 545 Spring 2
14 25043.125-1 A H:AR Bracket(R) 1
15 GB5783-86 M12X20 e Bolt 4
16 25043.131-1 e Bracket(L) 1
17 2543A027B REXRBE (K Cable bracket (L) 1
18 GB5783-86 M12X25 L Bolt 4

95



28. BRAKE CONTROLS (3)

cS1.ERBI

[-2C1.Eh0eC

12

)8-£8T2H0

I-1E1LERORS
VS0AER2S

02-£8V280

96

e

£l
ki

el
ol

Ui

8r



223 (=) . 3
lt:; I:Jo. P:: leo. ZFR Part Description ﬁgttf Rj:/airks

1 2543A021A LA Lock organ 1

2 2543A022C AT B B Lever(R) 1

3 2543A023B e B HARS Lever (L) 1

4 GB879-86  8X45 ik Pin 4

5 2543A130A Hllzh % shh Transmission shaft 1

6 2543A134A BR Washer 6

7 2543A131B IR Rocker 1

8 GBYI-86  3X30 By Pin 4

9 i Pin 4

10 g 10 Washer 6

1 Al LR e 5Yp Cable 2

12 2 J(1l) Clamp 3

58-270137L. | \

S

97



29. SEAT ot

98



5L T : ;

m": I:o. Pa‘rf l:lo. A EREREScrphion %ttj Rj::ks
1 2544A011A JE kG 1): Seat 1
. 2 GB5783-86 M8X20 R M8X20 Bolt 4
3 GB93-87 8 1 8 Washer 4
1 GB97.1-85 8 g 8 Washer 2
5 GB6170-86 M8 5} Nut 4
6 GB898-88 2 F: M10X25 Bolt 4
7 GB97.1-85  10. Eradiel Washer 4
8 GB93-87 10 /il Washer 4
9 GB6170-86  M10 Lo 3h: Nut 4
10 2544A012A LAY Safety belt 1
11 2544A013B LA TR Bracket 1




30. SAFETY FRAME (OPTIONAL)

| [l&—7
4——ﬂi7;—6

12

B

o1 moil




¥4 e it e
ne;:m e rf:: No. i Gl %: anfr:ks
I GB5782—86  M16x160 W Bolt 8
2 GB6170-86 MI12 R 1} Nut 4
3 GB93-87 12 i Washer 4
s | GB5782-86 MI12x60 W Bolt 4
s |2546BoO11A BRI Safety Frame (R) 1
6 GB93-87 16 g Washer 8
; GB6170—86 MI16 WE Nut 8
8 GB5782—86  M24x100 i Bolt 7
9 GB97.1-85° 22 i Washer 4
10 27A.55.122 53 P 0 Pin 4
T 2546B013A AR PAERIEE Top Safety Frame 1
12 2546B012A GAIHERITE Safety Frame (L) 1
13 GB882-86  B22x75 4 Pin 2
14 GB93-87 24 [ Washer 2
15 GB6170—86 M24 B} Nut 2

2546A001A

101



31. HOOD

102

o # |

1
|
|
l
|
|
|

e
oW mosl
?i: |
CHOD ‘ £
5 |

‘.—:T,{, s\ cHO ! b
. .;fr)‘.g’: ' P_
' '\JHD a
TIED | © ¢
C8V280 3
£8-1.7ed0 @
[.22. AT o1
At 10dokeS [
S[08op2L N
08-C88H0D £l
18-0H4D b
28 —0T 198D el

ATO0ADRRS



N K5 A4S Part Description S ik
Item Noof Part No. Qty Remarks
1 | 2547A1424 % 1 Decal (1) 2
2 2547A017A ZEUR &A1 Side Face (L) 1
3 254TA143A WEZE 11 Decal (II) 2
4 GB827-86  3X12 Wl Rivet 4
5 18. 50E. 101-1 brhg Nameplate 1
6 2547A163A A Rubber Jacket 1
7 GB6170-86 M8 L 3h S Nut 13
8 GB93-87 8 #E Washer 9
9 GB97.1-85 8 #1E Washer 6
10 2547A015A &G Instrumental Panel 1
11 GB5781-86  M8X25 g e Screw 1
12 2547A013C PR AR5 Bracket 1
13 2547A313A A Rubber Washer 4
14 2547A141B BRI EE Rubber Jacket 2
15 GB5781-86  M10X30 WRE Screw 4
16 GB97.1-85 10 g0 Washer 4
17 GB93-87 10 B8 Washer 4
18 GB6170-86  MI10 LA Nut 4
19 2547A012A LERE ' Hood (top) 1
20 USA250.47.121 p ks E Cop 2
21 2547A016A A PUAR £ 1 Side Face (R) 1
22 2547A014A D A AR B AL Rubber Washer 4
23 2547A318A CE Rubber Washer 2
24 GB898-88 M8X45 Wk A2 Stud 2
25 2547A011D IE SR S ey Fuel Tank Bracket 1
—26————1-6B96-86—8——— i 8 Washer 2

103



32.FLOOR AND FENDERS

105



1 2547C032C Fe R ST ZR RS Floor support (L) 1

2 2547C034D LIRS Floor (L) I

3 2547A302C A5t Fender (L) 1

4 2547C303C Pask: iy %) Rug (L) 1

5 2547A331C i MR A TR AR Connecting Plate (L) 1 -

6 2547A038B Ja AR SRR Back Floor Support 1 [\(— :T :

7 2547A035D Ja AR IR & Back Floor Plate 1

8 2547A332C FWi i Handleb Cover 1 \

9 2547A301C PSRy Fender (R) 1 | g

10 GB5782-86  M10X 30 iR Bolt 8 1 Jfl

¥ GB6170-86 M6 WA} Nut 11 LS

12 GB93-87 6 (8 Washer §== === % P

13 |6B97.1-85 6 144 Washer 11 = ’é\/:i\) )

14 GB97.1-85 10 1 Washer pas:

s |GB93-87 10 [l Washer ;.;%\ — TS

16 |GB6170-86  M10 3 Nut b Y

17 |GB93-87 8 116 Washer T e B

s |6B97.1-85 8 i Washer o~ ?j_e(*
2547D003A | N

106



lt::;zo. P::zo. _ s Shalis i gg:f Rtfn?iks
19 GB818-85 M6X20 BR5T Bolt 10
20 2547A330C Ji SR A XA AR Connecting plate (R) 1
21 2547C308C i hR Cover 1
27 GB818-85 M8X20 BRET Bolt 6
23 GB6170-86 M8 3£} Nut 10
24 GB5783-86  M8X25 B2 Bolt 4
25 2547A318A L VERY Rubber washer 4
2% 2547C304B A A A Rug (R) 1
27 GB/T14-88 M8X30 Rk Bolt 8
28 2547C033C A MRS Floor (R) 1
29 2547A313A ) Damper 8
30 2547C031D A M ST ER A Floor Support (R) 1
31 2547A319C fth 7] 3 28 Foot Throttle Support 1
32 GB5782-86 M12X 30 VY Bolt 4
33 GB93-87 12 g Washer 4
34 GB818-85 M6X30 PRET Bolt 1
35 2547A040A PR SRS Support 1
36 2547A041A THE R Tool box 1
37 2547A360A TR Support 1
38 GB96-85 ¢ HE 6 Washer 2

2547D003A

107



33. ELECTRIL SYSTEM

108

a0

&%l oW me1l

) | A—-;l_—_.
- 0S
L e
10 gs
i5-0F 1980 £C
oo XS
[EAYDGS 2¢
+0EDTh2S ¢
8-bIT\8D TS
DEEODTRES 3¢
AELEAVRGS eg
areoovees 0¢
JEIEATRCS 1€
SIM  098-S8VcH g¢
N T8-gedo 33
<dN E8-8188D bE
AOBOATEES eE
ATBOATRES ot
ADDEATHES T
) 3-3080 8t

AE00ATHZS




¥y 1'"4 K5 "X ‘ . Bkt R
Item &1} PartNo. = 0 R Fsssnpron Qty R::xarks

1 250.48.151 i qt 1k as Tachometer Sensor I
2 NJ385.24.000 ez LN Starter 1
3 NJ385.25.000A KL Generator 1
4 18.48.235B it Battery ]
5 2548A026A A2z 45 5 Cable-starter 1
6 18.48.030 JleHb 25 R R Cable-earth I
7 18.48.801 T kY Head Light 2
8 18.48.214-1 QI ULN Horn 1
9 2548A030B AR KA Fuel level Sensor 1
10 250.48.152 T A Ik s Water Temperature Sensor 1
1 2548A102B ZEHTANKT Front Blinker (L) 1
12 2548A135A R4 8 Fuse Box 2
13 27A.48.174 V3P Flasher 1
14 160.48.110 CIVERTRVED ] Regulator |
15 250.48.104 ) RIFF R Start Safety Switch 2
16 NJ85.01.050 QIELE S Glow Plug 1
17 250.48.153 Pl JE A6 k3% Oil Pressure Sensor 1
18 2548A103B A AN Front Blinker (R) I
19 250.48.102A I REE I E Combiners Instrument 1
20 2548A201A BIPS Light Switch 1
2548A202A LADPIPIS Direction Light Switch 1
2548A203A BHIF K Light Shift Switch 1
2548A204A w3 Horn Button 1

109



a7 5 s i | 19 #* &0
Item No. Part No. B PREResipd Qty o ns9 R mistl
21 18.48.436 TS K Starter Switch 1 f 121.80.028 I
000.28.28ELM <
23 2548A011B TR Sk Front Cable | AOD0.2C.28EWA £
H2EC.80.81 b
24 2548A021B Jii W A % Back Cable |
25 250.48.106 1ARRS Working Light 1 ABCOABRRS 2
26 18.48.272 JifeE5 T Rear Blinker 2 0£0.80.81 d
108.80.81 T
[-h1C.80.8I 8
HOEOARNRS e
c21.88.02¢8 01
€201 ABR2S ]
AZEI ABRRS gl
BULBR.ATS £l
011.8.001 b
bO1.8b.028 21
020.10.28L4 al
£21.30.02¢8 Tl
€E0] ABb2S 8l
ASOI.80.028 el
ATOSABRRS 0c
ASOCABRRS
AEOCABMRS
AMOCABRRS

110



HA
~34:*FUEL TANK




35°H;1Y,PRAULIC LIFT COVER(PRE-SELECTED DEPTH CONTROL)

=
(2]
&
-
=
N

113



G 5 iy TR |
ZFR Part Description
Item No. Part No. Qty Remarks
1 18.55.013 7)) 3 ey Rod |
2 GB5783-86 M8 X 22 B2 M8 X 22 Screw 1
3 GB6172-86 M8 B2} M8 Nut 4
4 18.55.119 PR Stop 2
5 18.55.122 A Disc 1
6 18.55.121 L Spring 1
7 18.55.016 Bahit it Disc 1
8 GB91-86 2.5X20 4 2.5X20 Pin 1
9 GB97.1-85 10 E 10 Washer 1
10 18.55.014 AR Plate 1
1 18.55.120 WKz Pin 1
12 18.55.107 TR Plate 2
13 18.55.015 FRIBEIRAT Screw i 5
14 GB93-87 10 g 10 Washer -6
15 GB5783-86 MI10X25 B2 M10X25 Screw 4"
16 18.55.104 EE1L) Sleeve &),
17 GB1235-76 50X5.7 O JL i1 50%5.7 Seal 1 6
18 18.55.103 EES Bush A
19 18.55.102 (B Spacer 3
20 250.55C.102 P ) I LT LN Cover 1
21 18.55.017-1 HRMR S Bracket 1
22 GB5783-86  M10X30 P24 M10X 30 Screw 2
23 GB879-86 6X50 1 6%50 Pin 1
24 18.55.108 WHE T Arm 1
25 18.55.109 W IE A Rod 1
26 36.55.121A YX R Seal D75 1

114




e AR R faf 18 . o & Hhit FE

Item NozAgnasl Part No. 10 i PertbiseRpuon Qty Remarks

27 18.55.301 | % Piston 1

28 18.55.050 U RS Cylinder 1

29 GB1235-76 80X3.1 || O & $E 80X 3.1 Seal I

30 250.55.101 #’AHh Shaft 1

31 18.55.106 ‘ ST Arm 2

32 18.55.105 | PRI Pin 2

33 GB93-87 16 B 16 Washer 2

34 GB6170-86 MI6 125 M16 Nut 2

35 |

36 GB5782-86  MI4X55 K M14X55 Screw 4

37 GB93-87 14 G 14 Washer 4

38 250.55.102 ML 76 Cover 1

39 ‘

40 |

41 ;

42

43

44 <

45 [

46 I T

47 GBI235-76 14X1.9 || OFpaEEE 14X1.9 o) Seal I

48 250.55.117 I | ERE sM Breather ]

49 GB91-86 2X16 [ 2X16 Pin 2

50 GB97.1-85 8 [ & 8 ' Washer 1

51 GB1235-76 95X3.1 [ % 95X 3.1 Seal 1

52 JB999-77  MI14X1.5%32¢ B M14X1.5X32 Screw 4

115



ha . KB | ol & #E  on

Item No. Part No. wHh e Qty oM ne9 Remarksol msi!
53 GB6172-86 M20X1.5 BEEE M20X 1.5 Nut 1 10€.22.81 T
54 250.55.111 PR A K P Seat 1 020.22.81 8¢
55 S06-00-10-H PR Connector 1 X038 ov-2£218D e
56 101.22.02¢ 0¢
57 201.22.81 1€
58 201.22.81 <3
59 GB984-77 14/M14X 1.5 4k 14M14X 1.5 Connector 1 Y T8-£08D £t
60 GB1235-76 16X2.4 O # I 16X2.4 Seal 1 alM  38-07 198D be
61 250.61.011 ORI RS Tube 1 2t
62 POL160.61A.102 A s ST AR Support 1 REXBIM  98-C8T28D of
63 IB982-77 i 18 Washer I b 18-£080 TE
64 201.22.02¢8 8¢
65 e
66 (13
67 F
68 JB1002-77 14 18 14 Washer | s ch
69 2555C104A RS % Valve | 1 £s
70 GB1235-76 10X 1.9 O JE#EI¥ 10X 1.9 Seal 2 b
71 IB1002-77 22 I 22 Washer 1 2
72 18.55.112 e A Nut 1 ok
73 18.55.044-1 Fig Handwheel | 1 {1850 | 1 Q.IXBI AT-26C1HD T
74 250.55G.101 Frh® Mark i| 1 T11.22.028 1Y
75 GB96-86 NI 4C % Washer 1 oI XL 98-108D op
76 GB93-87 HPE 4 Washer 1 8 28-1.TedD 0z
77 GB67-85 BREI M4 X8 Screw 1 [LEX2Q ot-2£C18D 12
78 18.55.113 e Screw 20 X[ I XM IM TT-ec0d1 c2




36.DISTRIBUTOR (PRE-SELECTED DEPTH CONTROL)
FN

zAsmell

2 2 T
31/ <
/ .
34
30 N
29
28 , 24
o7 !
26
| 23
1
1 I ;
\ I 7
| |
-
|
1 |
| | ‘

117



.

QO HT93A dITO

aﬁlxaz-a
"

FA9) SO0TUHIAT21A.08
#ik

ik e 2R Part Description B
Item No. Part No. Qty Remarks
| GB5782-86 M6X20 B2 M6 X 20 Screw 4
2 GB97.1-85 6 HE 6 Washer 8
3 18.55.136 iy Cover 1
4 18.55.137 Ui et AR Gasket 1
5 18.55.131A ol W DT S Body 1
6 36.54.131 HE 4R 2 Plug !
7 GB93-87 8 G 8 Washer 3
8 GB5782-86 M8X45 B2 FE M8 X 45 Serew 1 o)
9 GB5782-86  M8X75 R M8 X 75 Screw 2 “\\xe
10 GB9I1-86  1.2X10 i 1.2X10 Pin. - 2 LQQ‘\
1 18.55.144A it FL in | ‘ ' \ o€ o
12 | 1855.133A X i o ¥ N P
13 18.55.130 R XAt Gasket & £ T \as b
14 18.55.129 A B X Box - \ 1 v
15 GB1235-76 14X1.9 O JB#EHEE 14X1.9 Seal ¢ 24
16 2555C012A FW a1 Lever 2s 1
17 18.55.134 SE RS Screw 1
18 JB1002-77 14 14 Washer 1
19 18.55.135 SERLIR T Spring ]
20 GB308-89  3/8" {Axk 3/8" Ball 1
21 GB5782-86 M6 X 60 $2KE M6 X 60 Screw 4
22 18.55.132A B Spool 1
23 GB879-86 6X20 1 6X20 Pin 1
24 GB1235-76  16X2.4 O JEEHE 16X2.4 Seal 3
25 18.55.143 Wk Spacer 1
26 GB308-89  11/32" HER 11/32" Ball 1
1

ns



4y %7

Item No. Part No.

27 18.55.142

28 18.55.140

29 18.55.141

30 18.55.139

31 18.55.138

32 JB999-77 M14 X 1.5 X32

33 JB1002-77 14

34 GB97.1-85 5

35

36

37

38

39

40

41

e ot ek
ZHR Part Description Qty A,

Seat 1
Spring 1
Sleeve 1

Shims As req
Plug 1
Screw 1
Washer 2
Washer 1
PRI RS " | Tube 1
0 mi#%us X245 ) od | Seal 2
;nggg¢/>// :{wm ]
BHEA~ £. ~ | Tube_ 1
| Serew 1
Washer 2




37. LINKAGE | | o o1

oMU ns9 o ms1l

A T 'S
0k1.22.81 &g
Ib1.22.81 es
eL].22.81 0€
8cl.22.81 €

X BIM TT-000dL N2
LI TT-S0018L (33
¢ ¢8-1.7e8D s

et
of
TE
8t
e
Ok
i




7% 5 it k4 . B Hoht RiE
ltem N “-z;fs P Part No. a0 noia R 18 Part Description Qty Bemarks
|
i 250.56.010 | BFRFBRET oo Link I
2 2556A012C . ﬂ‘ﬁm{maw Chain 1
3 18.56.011-1 o | RO O Toggle 1
4 GB6172-86 M22 [N | Nut 1
5 GB1152-89 M6 RIS Nipple 5
6 18.56.012-1 LR RN EE S Tube 1
7 18.56.013-1 ‘ Bt g at Tamen i Toggle 1
8 27A.35.013 | 25| §igk Pin 8
9 18.56.103A Spring 1
10 18.56.102 Pin 2
11 GB93-87 16 Washer 2
12 GB6170-86 MI16 Nut M 2
13 250.56.011 Link 1
14 320.55A.110 Pin 2
15 GB882-86 BI6X75 Pin 2
16 18.56.014-1 Yoke 2
17 GB6172-86  M20 Nut 2
18 18.56.015-1 | Tube 2
19 GB879-86 3X22 || Pin 4
20 27A.55.122 | |pin 2
21 GB882-86 B16X45 Pin 2
2 18.56.016-1 Fork 2
23 GB6173-86 MI4X% 1.5J Nut 2
24 GB879-86 3X16 Pin 4
25 2556A011C Chain 1
26 GB91-8¢  1X30 Pin 2




5 5 C4 . o m.pﬁm ﬁf & #ﬁ &n
Item No. Part No. Name Deass oM ns R oM motl

27 18.56.101-1 N | Knuckle TERNET 2 010.92. I
3% 18.56. 104 TR e Shaft P28 MR | DC10AdZ2S <
29 18.56.118 R Loy 1307 Tube 5 T 2 [-110.02.81 £
30 18.56.020 JR A A Chain P 2 M Jg-LTiedd ’
i | oM @8-S2118D 2

SRR | 1-10.02.81 2

T HH 1-£10.92.81 y

St S P Y | SR £10.26.ATS 8

: i AE01.92.81 e

nid 01.92.81 o1

W | 3l  T8-£08D (

A | dIM  28-07 (38D |

i | 110.92.02€ £l

i 011.A22.08¢ b

nid | 2TXd18  08-8888D 21

asloY | 1-810.02.81 a1

W | 0SM  28-ST138D Tl

T [-210.92.81 31

nid COXE  28-T88D el

nid £S1.22.ATC 0g

niq | thXol8 08-08880 I

4107 [-a10.02.81 ce

e B.IXBIM 2867108 £e

aid dIXE  28-0788D e
e D110Ad22E 28

nid 0EX!  38-108D ae

i<t

122




ahsmost BB £
nongqioest

24. HYBRAULTIC PUMP [AND OIL FILTER 29¥28

a0 ” \yz 6

T = =M ™M

() ~= e - e - ) T




GMU9 DI JUAMGYH . BY

AdTIIY 10 dWA
¥ AR5 S Past Dsciition it Remarks
Item No. Part No. Qty
] GB5782-86 M8X45 L7YEs Screw 3
2 GB93-87 8 g7 Washer 3
3 250.58.011 W AR T Pipe 1
4 GB1235-76 22X24 O EEHE Seal 1
5 GB93-87 8 Hfe Washer 4
6 GB5783-86 M8X35 B Screw. 2
7 CB314HZ g Pump 1
8 ZBT32.005.1-88 35 AU 22 2 fii Clip 4
9 HG4-54B-67-86 25X 35X 180 il J Pipe 2
10 GB6170-86 M6 BERF Nut 1
11 GB97.1-85 6 Eratic Washer 1
12 250.58.102 Bk Clip 1
13 GB5783-86 M6 40 g0 Screw 1
14 2558B104A o RIS Pipe 1
15 GB5782-86  M8X50 Rig | VY¥) Screw 2
16 2558B011C wERat T S Filter 1
17 | GB93-87 MI0X20 iR L - ¥
18 GB93-87 10 ol
19 18.38.110 MR ARE
20 300.58.015 PE R
21 GB1235-76  42X3.5 O %+
22 250.58B.107 L&
23 250.58B.108 I EHE 20




ik
55 5 . o Fat Remarks
e P PR Part Description 5
24 250.58B.111 T % ] R 1
25 GB6171-86 MI10X 1 PR} Nut |
26 250.58B.106 HETE e 84 X6X2.5 Seal i
27 250.58B.112 JE 28 7% Cover 1
28 250.58B.110 JE A Washer |
29 250.58B.109 0 Serew |
8 \jL
I . A
' ' '/’ J
7 ;"'
& . f | } /
l @ Y (G
|
4 ,"‘ R
—
0f o _J Q@—*m.,,‘ -
5 S ANE i)
M\




8
39 . BUMPEK ‘ i o ned

Tl 111.682.02¢

s [ X0IM 28-ITIo8D

) b3 i EEE R R o01.682.028

2 o B 36 C11.682.02¢8
0 4t 3t 51 011.682.028

5 | A Q01.882.028

e
|

7 8

o
"

6 10

sl etia Sl ca RN NIRRT ' 4 ‘ ® - L e




» =
M, f
s o 4 . -~ - F}

R - . . - SRR PR TN E. < NSNSV (R WS——

5 fos il #iE
. Part Descripti )
Item No. Part No. s g Qty Remarks
] 2574A101D i e Weight 1
« o _M te

2 2574A012B A A Pin 1

3 2574A102A 75| ¢ Drawbar 1

4 GB93-87 12 H[E Washer 4

5 GB5780-86 M12X60 g Screw 4

6 GB898-88 AMI16X30 [ Stud 2

7 GB93-87 16 g Washer 4
8 GB5780-86  16%40 ke " Screw 2

10 GB6170-86 MI6 2R} Nut 2

¢ b
. 0 s =

-



